samranis. FCC RF Test Report Report No. : FG472418L

N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068

T ST

#Video BW 20000 MHz" Span 120 Mz #Video BW 20000 MHz"

Span 120 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.0000 MHz' Span 120 MHz #Video BW 2.0000 MHz"
Sweep 1.00 ms (1001 pts)

Span 120 M|
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" 6
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(100M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

Ao 068 Trg. Frea Run
Gale. OF

#F Gai Low

#Video BW 3,000 MHz"

Oooupied Bandwidh

N41(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,60 d8

Ref Vialue 30.00 dBm

#Video BW 3,000 MHz"

Oooupied Bandwidh

Span 200 MHz
Sweep 1.00 ms (1001 pts)

Span 200 MHz
Sweep 1.00 ms (1001 pts)

Conducted Spurious Emissions

N41(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

Span 200 M)
Sweep 1,00 ms (1001 pis)

N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11.60 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

Span 200 M)
Sweep 1,00 ms (1001 pis)

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph -
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
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samranis. FCC RF Test Report Report No. : FG472418L

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---
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samranis. FCC RF Test Report Report No. : FG472418L

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
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somoncas. FCC RF Test Report Report No. : FG472418L

DFT-s-

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

185008
dBm

Ref Level 30.00

start 30 MHz

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
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dBm
G103

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

100100

= Power (WS
o N
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Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Function Functian Width
Em

Function Vaue
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samranis. FCC RF Test Report Report No. : FG472418L
N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n 0 g Type: Powe (RMS
RT . [CowpngDC 0 o g G oot o

v 16.56 0B
Ref Level 30.00 B 3 Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Vaiue Function

N41(10M) DFT-s- N41(10M)_DFT-s-
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Align " ) Tig: Free Fun
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3 Sweep 133 ms (40001 pts)|

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

v 185708
Ref Level 30.00 dBm

start 30 MHz

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH
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[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

dim

N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

100100

= Power (WS
o N

Scale/Div 10 dB
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Function
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

v 185708
Ref Level 30.00 dBm

start 30 MHz

N41(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
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samranis. FCC RF Test Report Report No. : FG472418L
N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n » = Power (WS
RT . [CowpngDC 0 o g oot o

Scale/Div 10 dB

start 30 MHz Video BW 3.0 MHZ' Stop 26.900 GHz|

Sweep 123 ms (40001 pts)]

Function Vaiue Function
i
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Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue Function Functian Width Function Vaue
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N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
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Ref Level 30.00 dBm

start 30 MHz
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OFDM_QPSK_Edge_1RB_Left_High CH
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

g 185708
Ref Level 30.00

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(100M)_DFT-s-
OFDM_BPSK_Edge _1RB_Left_Low_CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Function

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

$10p 26,900 GHz)
Sweep 123 ms (40001 pts)]

Function Functian Width
Em

Function Vaue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number 1 A7-28 of 39



SPORTON LAB.

FCC RF Test Report

Report No. : FG472418L

N41(100M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1
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RT - oD O o 0
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Ref Level 30.00 dBm

start 30 MHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418L

N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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Function Vaue

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
BPSK
DFT-s-

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS
QPSK
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41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.391 GHz

Stop 2,59 G Start 2.391 GHz

Stop 2.596 GHz|
4 Rarge Tabls

40 Range Teble

N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Asn: 3068 Adten: 30 68

A Range

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.391 GHz

Stop 2.596 GHz|
4 Rarge Tabls

40 Range Teble
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N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH_cHp_PA OFDM_BPSK_Edge_1RB_Right_High_CH

Adten: 30 68

Tng FroaRun  Cenlar F
] 2

Scale/Div 10.0 48
Ref Lyl Offset 18.51 4B
Ref Vialue 30.00 dBm

Stop 2.795 GHz|

Video BW $1.000 kHz*
Swaep 2.80 ms (1001 pis|

Total Channel Power

“Total Power Speciral Dersity

N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH OFDM_BPSK_Outer_Full_High_CH

s 08 Tng: Frae Run Aiten: 30 B
]

A Range ¢
ScalelDiv 10.0 08

Start 2.590 GHz Start 2.590 GHz

Stop 2.795 GHz|
AMRageTtle v

AMRageTtle v
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N41(10M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48 Scale/Div 10.0 48

Stop 2,785 G Start 2.391 GHz

Stop 2.596 GHz|
4 Rarge Tabls

40 Range Teble

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Outer_Full_Low_CH

Asn: 3068 Adten: 30 68

A Range

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.391 GHz

480 Range Table 480 Range Table
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N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Outer_Full Low CH OFDM_QPSK_Outer_Full_Low_CH_cHp_rASS

[spectrum Anayzer 1
(Channel Power

KEYSIGHT !"l"'"
Coup
BT i s

Ref Lyl Offset 16.51 dB

Ref Ly Offset 16.51 dB
Ref Value 30.00 dBm

Ref Vialue 30.00 dBm

Start 2391 GHz Stop 2,596 G}
AMRageTtle v

BVideo BW §1.000 kHz* Span 2 Mz
Sweep 2.80 ms (1001 pis)|

Measure Trase
Trace Type
Avmiliade

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High CH OFDM_BPSK_Edge_1RB_Right_High_CH_cHp_p
ASS

s 08 Tng: Frae Run [Spectrum Anaiyzer 1
Gale: OF (Ghannel Power

KEYSIGHT lnput 0 At 208
Coupl ) Fast

Coups
RT o om0
Ref Lvi Offset 18.57 dB

RefVall dBm

Start 2.590 GHz Stop 2,785 G

40 Range Teble

Video BW 91,000 kHz* Span 2 MHz
Swaep 280 ms (1001 pts)

Sporton International Inc. (ShenZhen) Page Number 1 A7-35 of 39
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418L

N41(50M)_DFT-s-

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH
[specirum Anayzer 1

OFDM_QPSK_Edge_1RB_Right_High_CH_cHp_p
[Spurous Emissicns

ASS
KEYSIGHT lnput RF Aten: 08 Tig: Fraa Run i He
c o ]

Allen 20 68
31 Range Graph

#PNO: Fast
Scale/Div 10.0 48

Ref Ly Offset 18.58 08
Ref Value 30.00 dBm

Stop 2,785 G

Video BW 91,000 kHz* Span 2 MHz
Swaep 280 ms (1001 pts)

Total Channel Power

Total Pow Dersiy

N41(50M)_DFT-s-

N41(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Afen: 3068 Tng FreaRun Aen: 30 68
]
A Range ¢
ScalelDiv 10.0 08

Start 2.590 GHz

start 2.500 GHz
4 Rarge Tabls

Stop 2.795 GHz|
40 Range Teble
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N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH_CHP_PAS
Specinum

Asn: 3068

Ref Lyl Offset 16.57 4B
Ref Value 30.00 dBm

ot 18.57 4B
Scale/Div 10.0 B Ref Value 30.00 dBm

Start 2.391 GHz Stop 2596 G}
M Range Teble !
48 Range e ideo BW 91.000 kHz* Span 2 MHz
Sweep 260 ms (1001 pts)

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH_cHP_PAS

s 08 Tng: Frae Run Atsn 308
Gale: OF

HPNO: Fast

Ref Lyl Offset 16.57 4B
Ref Value 30.00 dBm

Ref Lyl Offset 18.57 o8
Ref Value 30.00 dBm

Start 2.391 GHz Stop 2,59 G

AMRageTtle v

ideo BW 91.000 kHz* Span 2 MHz
Sweep 260 ms (1001 pts)
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N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

s 08 Tng: Frae Run or Frag: 2
] oid. 100/100
e

Aen. 30 68
A Range ¢

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.391 GHz Stop 2,59 G

‘Stop 2,59 GHz|

AMRageTtle v

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High CH OFDM_BPSK_Edge_1RB_Right_High_CH_cHp_p
ASS

s 08 Tng: Frae Run
]

[spectrum Anayzer 1
(Channel Power

KEYSIGHT lmut Ao 08 Trg.Frea Run
Coupl Off

RT o #PRO: Fast
31 Range Graph

Scale/Div 10.0 48

Video BW 91,000 kHz* Span 2 MHz
Swaep 280 ms (1001 pts)
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N41(100M)_DFT-s-

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH
[specirum Anayzer 1

OFDM_QPSK_Edge_1RB_Right_High_CH_cHp_p
[Spurous Emissicns

ASS
KEYSIGHT lnput RF Aten 08 Trg: FraaRun i
c o ]

Allen 20 68
31 Range Graph

#PNO: Fast
Scale/Div 10.0 48

Ref Lyl Offset 18.57 48
Ref Value 30.00 dBm

Stop 2,785 G

Video BW 91,000 kHz* Span 2 MHz
Swaep 280 ms (1001 pts)

Total Channel Power

Total Pow Dersiy

N41(100M)_DFT-s-

N41(100M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Afen: 3068 Tng FreaRun Aen: 30 68
]
A Range ¢
ScalelDiv 10.0 08

Start 2.590 GHz

start 2.500 GHz
4 Rarge Tabls

Stop 2.795 GHz|
AMRageTtle v
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Software Version: 23.06.1602

FR1 N41 MIMO-ANT(1+8)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=1.8dB

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation

RB

ANT1

Power(dBm)

ANT8

Power(dBm)

Conducted
Power(dBm)

EIRP
(dBm)

EIRP
W)

41

30

10

500202

2501.01

DFT-s-
OFDM
QPSK

l@1

24.44

24.7

27.58

29.38

0.8670

41

30

10

500202

2501.01

DFT-s-
OFDM 16
QAM

l@1

24.2

24.27

27.25

29.05

0.8035

41

30

10

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.11

25.53

28.34

30.14

1.0328

41

30

10

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.75

2491

27.84

29.64

0.9204

41

30

10

537000

2685

DFT-s-
OFDM
QPSK

l@1

23.84

24.41

27.14

28.94

0.7834

41

30

10

537000

2685

DFT-s-
OFDM 16
QAM

l@1

23.56

24.02

26.81

28.61

0.7261

41

30

15

500700

2503.5

DFT-s-
OFDM
QPSK

l@1

24.44

24.76

27.61

29.41

0.8730

41

30

15

500700

2503.5

DFT-s-
OFDM 16
QAM

l@1

24.24

24.32

27.29

29.09

0.8110

41

30

15

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.07

25.42

28.26

30.06

1.0139

41

30

15

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.76

24.85

27.82

29.62

0.9162

41

30

15

536496

2682.48

DFT-s-
OFDM
QPSK

l@1

23.94

24.44

27.21

29.01

0.7962

41

30

15

536496

2682.48

DFT-s-
OFDM 16
QAM

l@1

23.72

24.12

26.93

28.73

0.7464

41

30

20

501204

2506.02

DFT-s-
OFDM
QPSK

l@1

24.39

24.62

27.52

29.32

0.8551

41

30

20

501204

2506.02

DFT-s-
OFDM 16
QAM

l@1

24.12

24.19

27.17

28.97

0.7889

41

30

20

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.1

25.46

28.29

30.09

1.0209

41

30

20

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.75

24.92

27.85

29.65

0.9226

41

30

20

535998

2679.99

DFT-s-
OFDM
QPSK

l@1

23.99

24.47

27.25

29.05

0.8035

41

30

20

535998

2679.99

DFT-s-
OFDM 16
QAM

l@1

23.75

24.05

26.91

28.71

0.7430
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41

30

25

501702

2508.51

DFT-s-
OFDM
QPSK

l@1

24.41

24.68

27.56

29.36

0.8630

41

30

25

501702

2508.51

DFT-s-
OFDM 16
QAM

l@1

24.23

24.29

27.27

29.07

0.8072

41

30

25

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.09

2551

28.32

30.12

1.0280

41

30

25

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.79

24.8

27.81

29.61

0.9141

41

30

25

535500

26775

DFT-s-
OFDM
QPSK

l@1

241

24.49

27.31

29.11

0.8147

41

30

25

535500

26775

DFT-s-
OFDM 16
QAM

l@1

23.87

24.15

27.02

28.82

0.7621

41

30

30

502200

2511

DFT-s-
OFDM
QPSK

l@1

24.44

24.75

27.61

29.41

0.8730

41

30

30

502200

2511

DFT-s-
OFDM 16
QAM

l@1

24.24

24.3

27.28

29.08

0.8091

41

30

30

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.18

25.56

28.38

30.18

1.0423

41

30

30

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.86

24.89

27.89

29.69

0.9311

41

30

30

534996

2674.98

DFT-s-
OFDM
QPSK

l@1

24.36

24.83

27.61

29.41

0.8730

41

30

30

534996

2674.98

DFT-s-
OFDM 16
QAM

l@1

2411

24.43

27.28

29.08

0.8091

41

30

40

503202

2516.01

DFT-s-
OFDM
QPSK

l@1

24.4

24.62

27.52

29.32

0.8551

41

30

40

503202

2516.01

DFT-s-
OFDM 16
QAM

l@1

24.19

24.23

27.22

29.02

0.7980

41

30

40

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.11

25.48

28.31

30.11

1.0257

41

30

40

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.77

24.89

27.84

29.64

0.9204

41

30

40

534000

2670

DFT-s-
OFDM
QPSK

l@1

24.62

24.99

27.82

29.62

0.9162

41

30

40

534000

2670

DFT-s-
OFDM 16
QAM

l@1

24.38

24.54

27.47

29.27

0.8453

41

30

50

504204

2521.02

DFT-s-
OFDM
QPSK

l@1

24.41

24.75

27.59

29.39

0.8690

41

30

50

504204

2521.02

DFT-s-
OFDM 16
QAM

l@1

24.22

24.38

27.31

29.11

0.8147

41

30

50

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.11

255

28.32

30.12

1.0280

41

30

50

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.79

25

27.91

29.71

0.9354
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41 30 50 532998 2664.99

DFT-s-
OFDM
QPSK

l@1

25.09

25.46

28.29

30.09

1.0209

41 30 50 532998 2664.99

DFT-s-
OFDM 16
QAM

l@1

24.75

25

27.89

29.69

0.9311

41 30 60 505200 2526

DFT-s-
OFDM
QPSK

l@1

24.34

24.66

27.51

29.31

0.8531

41 30 60 505200 2526

DFT-s-
OFDM 16
QAM

l@1

24.13

24.24

27.20

29

0.7943

41 30 60 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

25.02

25.43

28.24

30.04

1.0093

41 30 60 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.67

2491

27.80

29.6

0.9120

41 30 60 531996 2659.98

DFT-s-
OFDM
QPSK

l@1

2491

25.43

28.19

29.99

0.9977

41 30 60 531996 2659.98

DFT-s-
OFDM 16
QAM

l@1

24.75

24.71

27.74

29.54

0.8995

41 30 70 505200 2531.01

DFT-s-
OFDM
QPSK

l@1

24.34

24.81

27.59

29.39

0.8690

41 30 70 505200 2531.01

DFT-s-
OFDM 16
QAM

l@1

24.13

24.36

27.26

29.06

0.8054

41 30 70 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

24.92

25.41

28.18

29.98

0.9954

41 30 70 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.64

24.82

27.74

29.54

0.8995

41 30 70 531996 2655

DFT-s-
OFDM
QPSK

l@1

24.93

25.39

28.18

29.98

0.9954

41 30 70 531996 2655

DFT-s-
OFDM 16
QAM

l@1

24.93

24.84

27.90

29.7

0.9333

41 30 80 507204 2536.02

DFT-s-
OFDM
QPSK

l@1

24.34

24.68

27.52

29.32

0.8551

41 30 80 507204 2536.02

DFT-s-
OFDM 16
QAM

l@1

24.16

24.39

27.29

29.09

0.8110

41 30 80 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

24.8

25.3

28.07

29.87

0.9705

41 30 80 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.49

24.87

27.69

29.49

0.8892

41 30 80 529998 2649.99

DFT-s-
OFDM
QPSK

l@1

25.32

25.43

28.39

30.19

1.0447

41 30 80 529998 2649.99

DFT-s-
OFDM 16
QAM

l@1

24.9

24.97

27.95

29.75

0.9441

41 30 90 508200 2541

DFT-s-
OFDM
QPSK

l@1

24.29

24.73

27.53

29.33

0.8570

41 30 90 508200 2541

DFT-s-
OFDM 16
QAM

l@1

24.14

24.36

27.26

29.06

0.8054
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41

30

90

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

24.28

24.99

27.66

29.46

0.8831

41

30

90

518598

2592.99

DFT-s-
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FR1 N41 MIMO-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn
Band (kHz) (MHz)

Freq
(MHz)

Modulation

RB

Deviation

(ppm)

Verdict

Environment

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0050 PASS

NV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0027 PASS

LV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0046 PASS

HV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0049 PASS

-30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0045 PASS

-20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0057 PASS

-10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0029 PASS

0cC

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0061 PASS

10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0050 PASS

20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0021 PASS

30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0051 PASS

40T

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0054 PASS

50C
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.07 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 4.75 13 PASS
QPSK
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